
THE STATE OF ISRAEL

INVITATION FOR PRE-QUALIFICATION NO. 

1903/2020

DESIGN, FINANCE, CONSTRUCTION, 

OPERATION AND MAINTENANCE OF A 

BIOLOGICAL PLANT FOR TREATMENT OF 

CONTAMINATED GROUNDWATER IN THE 

VICINITY OF THE RAMAT HASHARON IMI 

AN INVITATION FOR PRE-QUALIFICATION 

NO.

-

PRE-QUALIFICATION - Annexes A [1 – 6]



Annex Title

1 General Description of the Project.

2 The Site.

3 Water Quality Reference DATA.

4 Groundwater Remediation Plan and 

Hydrological Model.

5 Pilot Scale Demonstration Plant 

information.

A

6 Groundwater Supply for Voluntary 

Preliminary Tests and Analysis by 

Eligible Participants.



Annex A1 - General Description of the Project

1. General

The Project is intended on being implemented within the framework of a Public 
[...]
The Remediation Plan further includes production of groundwater from the periphery of the 

contamination plume using local production wells in Tel-Aviv and Herzliya. The treatment of 

these groundwater is not included in the scope of this Project.

The following table provides the water balance (of the model domain) for the “As-Is” scenario 

(business as usual) and the Remediation Plan. 

Table 2: Water balance at the two scenarios

“As-Is” scenario 
(Mm3/year)

Remediation Plan 
(Mm3/year)

Recharge 22.7 22.7
Local production wells (not treated) -13.7 -13.7
Outflow to the sea -0.5 -0.2
Designated Production Wells 0 (-4.9) - (-5.8)
Local production wells (treated) 0 -3

At both the “As-Is” scenario (business as usual) and the Remediation Plan the water inflows 

(recharge) and outflows were kept constant, neglecting the seasonal variability. 

a. The flow model

As seen at Figure 11, the natural flow gradient is from east to west, towards the sea. Since the 

extensive groundwater productions are located in Herzliya1 (northwest part of the model 

domain), the groundwater flows north-west rather than westwards. At the south-west part of the 

model domain, the flow direction is slightly south-west, towards the active production wells of 

Tel Aviv.

The flow velocities according the model are approximately 1.1-1.4 cm/day or about 5 m/yr.    

1 following the shutdown of the local production wells in Ramat Hasharon and north Tel Aviv.



25

Figure 12: Head contours for the “As-Is” scenario.

Figure 12 note: as provided above, the model domain was divided into 8 vertical layers. The 

blue dots represent active production wells. The red dots represent the intended location 

designated for the remediation Production Wells.

According to the remediation scenario (Figure 13 below), the intended remediation Production 

Wells induced sharp flow gradients, and thus higher flow velocities, towards them. The water 

head drawdown, at the containment conus at the Malbin area, is estimated to be approximately 

10 meters, (reaching water heads of 4 meter below sea level).



26

Figure 13: Head contours for the Remediation scenario.

b. The Perchlorate transport model

Due to its large spread, Perchlorate is considered the main trace contaminant for the 

contamination plume (see section 21 above) and is monitored since 2004 via all monitoring and 

production wells included in the model domain. As such the transport model almost exclusively 

addresses Perchlorate.

The Chlorate spread is similar in nature to the Perchlorate spread. The Chlorate concentrations 

are monitored since 2015. Given the limited period of time of Chlorate monitoring the existing 

records are insufficient for setting a transport model and as such Chlorate forecasted 

concentrations are determined based on the Perchlorate/Chlorate ratios. 



27

The initial Perchlorate concentrations (for year 2015) were calibrated using the monitoring 

records dating back to 2005 and the calibrated flow model for the period of 2005-2015. The 

Perchlorate transport model calibration results for 1.1.2015 served as the initial 3D Perchlorate 

plume for the scenarios commencing from the aforesaid date.    

Figure 14: Perchlorate concentrations (ppb) contour map for 1/1/2015.



28

Figure 15: Perchlorate concentrations (ppb) contours maps for the “As-Is” scenario. 

In the event no preventing actions are taken (i.e. - “As-Is” scenario), the Perchlorate plume is 

expected to continue spreading downstream towards Ramat Sharon and Herzliya. In addition, 

the south-west plume periphery will also continue spreading towards the active local production 

wells located in north Tel Aviv (Figure 15). In the event preventing actions will be taken per 

the Remediation Plan, most of the Perchlorate will be contained and extracted from the aquifer 

while only low concentrations will remain at the plume periphery (Figure 16). 



29

Figure 16: Perchlorate concentrations (ppb) contours maps for the Remediation Plan. 

It should be noted that the remediation scenario was run with a constant flow-set (see Table 1). 

Eventually, the flows’ dispersion between the Production Wells will be determined and 

occasionally verified or updated according to the remediation results. This will be done in order 

to optimize the containment and the removal of the contaminants while the total flow remains 

650 m3/hr for the first 10 year of operation which may be reduced down to 550 m3/hr later on.

The estimated Perchlorate and Chlorate concentrations in the inlet flow to the Treatment Plant 

during the remediation period is presented in Figure 17 and Table 3 below. The Perchlorate 

mass balance is presented in 



30

Table 4 below. The estimated Chromate, Nitrate, RDX and TCE concentrations in the 

Treatment Plant inlet is presented in Figure 18. 

Figure 17: Estimated Perchlorate and Chlorate concentrations in the Treatment Plant inlet

Table 3: data table for Figure 17 above

Date Perchlorate 
(ppb)

Chlorate 
(ppb) Date Perchlorate 

(ppb)
Chlorate 

(ppb)
1/1/2023 367,330 176,469 1/1/2036 11,930 6,677
1/1/2024 177,554 95,492 1/1/2037 10,401 5,574
1/1/2025 121,396 66,995 1/1/2038 9,167 4,701
1/1/2026 88,161 50,274 1/1/2039 8,146 3,998
1/1/2027 66,181 38,696 1/1/2040 7,322 3,427
1/1/2028 51,250 30,280 1/1/2041 6,632 2,956
1/1/2029 40,719 23,961 1/1/2042 6,062 2,568
1/1/2030 32,979 19,129 1/1/2043 5,585 2,246
1/1/2031 27,099 15,363 1/1/2044 5,183 1,975
1/1/2032 22,530 12,411 1/1/2045 4,211 1,518
1/1/2033 22,319 11,893 1/1/2046 4,004 1,354
1/1/2034 16,070 9,752 1/1/2047 3,829 1,213
1/1/2035 13,786 8,038 1/1/2048 3,679 1,092

0

50,000

100,000

150,000

200,000

250,000

300,000

350,000

400,000

1/
20

23

1/
20

24

1/
20

25

1/
20

26

1/
20

27

1/
20

28

1/
20

29

1/
20

30

1/
20

31

1/
20

32

1/
20

33

1/
20

34

1/
20

35

1/
20

36

1/
20

37

1/
20

38

1/
20

39

1/
20

40

1/
20

41

1/
20

42

1/
20

43

1/
20

44

1/
20

45

1/
20

46

1/
20

47

1/
20

48

1/
20

49

Perchlorate Chlorate



31

Table 4: Perchlorate mass balance according the Remediation Plan

Date Perchlorate in the 
model domain (ton)

Remaining Perchlorate 
out of the starting 

point (%) 
01/01/2023 2,033 100%
01/01/2028 604 30%
01/01/2033 259 13%
01/01/2038 143 7%
01/01/2043 96 5%
01/01/2048 71 3%

Figure 18: Estimated concentrations of Chromate (A), Nitrate (B), RDX (C) and TCE (D) in the 
Treatment Plant inlet

Note: Currently the Water Authority is expanding and updating the flow and transport model. 

The updated and detailed results will be included in the Tender Process Documents. Please 

further refer to the "Note" provided in the end of Annex A2 (the Site)



32

Annex A5 - Pilot Scale Demonstration Plant information

1. Preface
This document provides a general outline of the Pilot Scale Demonstration Plant (“PSDP”). 

The document is not intended (and should not be construed) to provide an exhaustive 

description of all information relating to the PSDP. This document should, therefore, be 

reviewed along with the PSDP’s information included within a CD which shall be provided 

to Entities who pay the Participation Fee. Please note Annex A5 includes all final submittals 

prepared and submitted to the WA. Annex A5 does not include drafts submitted by the 

PSDP’s contractor and any comments given thereto by the WA or anyone on it’s behalf or 

costs estimations relating to the Full-Scale Treatment Plant (“FSTP”). Accordingly, the 

information provided in this Annex A5 consists of final submittals.

Note: all information provided herein or conclusions or assumptions that may derive therefrom 

are of reference information nature. As such it is explicitly provided the Tender Committee and 

anyone on its behalf including the WA shall bear no responsibility whatsoever (explicit or other) 

towards any entity whatsoever including the Participants, Members, Experience Providers or 

anyone on their behalf in any event of any use whatsoever of the information provided. As such 

any form of use of the information (all or part) is and shall always be at the sole responsibility 

of the aforesaid entities or anyone on their behalf.

2. Background
As a preparatory step towards the preparation of the FSTP the WA has published a public 

international RFP for the Design, Construction, Operation and Maintenance of a Pilot Scale 

Demonstration Plant Facility for the Treatment of Contaminated Groundwater within the 

vicinity of the Israeli Military Industries in Ramat-Hasharon. 



33

The key objective of the above tender was to test and demonstrate feasibility of applicable 

technologies for the removal and treatment of groundwater contaminants to meet the 

required water quality values set by the WA. It was the WA’s intention to nominate 

contractors who shall design and execute their on demonstrating plant, with the objective of 

facilitating a framework where more than a single technology can be demonstrated.

Three proposals were submitted. At the completion of the proposals review process, a 

contract was signed with the JV of Shikun & Binui Ltd and Envirogen Technologies Inc, 

who served as the contractor.

3. The Pilot Scale Demonstration Plant
The technology implemented in the PSDP by the contractor was Biological Fluidized Bed 

Reactor (“FBR”) for the degradation of Perchlorate, Chlorate, Nitrate and RDX and 

reduction of Chromate. The PSDP’s system included the following: (see Figure 1 (PFD) 

below)

a. Chemical addition prior to the primary FBR: Ethanol as the electron donor, Phosphoric 
acid + micronutrients, Sodium Hydroxide as pH adjustment.

b. Primary FBR containing sand media.
c. First stage separator.
d. Secondary FBR containing Granular Activated Carbon (GAC) media.
e. Sulfuric acid addition prior to the post-aeration.
f. Post-aeration.
g. DAF (Dissolved Air Flotation) with the addition of Alum Sulfate and a polymer.
h. Two granular media filters.
i. GAC filters.
j. Two trains of Ion Exchange (IX) columns.
k. Disinfection with a NaOCl solution.



34

Figure 19: Process Flow Diagram

4. Design Data and Criteria
The PSDP was designed to treat an average hourly feed flow of 1 m3/hr, and a peak hourly 

feed flow of up to 1.5 m3/hr, of Ramat Ha’Sharon’s groundwater to a quality detailed in 

Table 1 below. The PSDP’s treated water quality shall comply, at all times, with all Israeli 

Drinking Water Standards. Notwithstanding, the Chloride concentration of the treated water, 

which shall not exceed the Chloride concentration existing in the feed water by more than 

150 mg/l.



35

Table 5: Guaranteed Water Quality Values

Parameter Units Value
Chloride mg/l <X2+150
Perchlorate µg/l <4
RDX µg/l <1
HMX µg/l <100
Cr µg/l <20
RDX derivatives (MNX, DNX, TNX) µg/l <1
Nitrate mg/l <45
Chlorate µg/l <4
Nitrite mg/l <3
TOC mg/l <2
Turbidity NTU <1
Coliforms Coliform in 100 ml <0
Total bacteria count CFU in 1 ml <1000

5. O&M Period – Objectives and Principle Observations 
The PSDP met the required performance (regarding the water quality and chemicals and 

energy consumptions) during its operation. The following is a brief description of the 3 

stages of operation and their main objectives and observations.

5.1. Stage 1 – Groundwater Treatment Stage (GTS)

5.1.1. Objective
The main objective of the GTS was to examine the technology’s abilities to remove 

Perchlorate, Chlorate, RDX, HMX and Chromates from the contaminated 

groundwater. The applicable concentrations, in the PSDP’s inlet, were the ones 

existing in the Perchlorate source in the aquifer at the time of treatment.

5.1.2. Observations
The GTS commenced on 24/08/14 and completed on 05/02/15.

2 X shall mean the Chloride concentration existing in the inlet water (Ramat Ha’Sharon’s groundwater).



36

a. Generally, the PSDP operated with an average feed flow of 1 m3/hr. In total, the 
PSDP shut down for accumulated 179.6 hr, resulting with an availability of approx. 
96%.

b. A total of 6 events of temporary electricity power shutdowns caused a stoppage of 
the feed flow to the PSDP. The shutdowns caused some adverse implications to the 
biomass (biomass flushing and a decrease in the FBR’s bed level). It should be 
added in this context that the PSDP demonstrated a short few days recovery.

c. Removal of contaminants:
 Generally, the PSDP treated water met the guaranteed water quality (see 







 Table 5 above).

 Perchlorate and Chlorate – the first FBR functioned efficiently, with few 
irregular events only and short recovery periods, with Perchlorate and Chlorate 
removal ratio of approx. 99.9%. Nevertheless, a few events were observed where 
the concentrations of Perchlorate and Chlorate (which as mentioned were 
removed by approximately 99.9% before the IX) were identified at the outlet of 
the IX.

 RDX – the first FBR functioned efficiently yet the second FBR and GAC were 
required in order to reduce the concentrations of RDX to below 1 µg/l per 
guaranteed water quality value.

 HMX – even though the HMX concentrations in the groundwater were 12 µg/l 
(a value significantly lower than the guaranteed water quality value (<100 µg/l)), 
the system reduced the HMX concentration to below 1 µg/l.



37

 Total Cr – the total Cr was the only contaminant which was reduced by all of the 
systems’ process units including polishing by the IX (as opposed to the reduction 
of a contaminant by a single/few process units). In this context it is added that in 
a few events, in which the total Cr concentration at the outlet of the GAC minorly 
exceeded the guaranteed quality value, then the IX lowered the concentration 
below the guaranteed water quality value (<20 µg/l).

 TOC – generally, the TOC concentration in the treated water met the guaranteed 
quality value. Some events were observed where the TOC concentration in the 
treated water exceeded the guaranteed water quality value (<2 mg/l).

5.2. Stage 2 – High RDX Concentration Stage (HRCS)

5.2.1. Objective

The main objective of the HRCS was to examine the technology abilities of treating 
groundwater with high concentrations of RDX. Since the well water that were 
supplied to the PSDP’s inlet contained lower RDX concentration than the maximal 
RDX concentration in the main contamination source RDX was dissolved in 
Acetone and added to the inlet water to reach minimal concentration of 500 µg/l 
RDX in the PSDP’s inlet.

5.2.2. Observations
The HRCS commenced on 05/02/15 and completed on 29/03/15.

a. Generally, the PSDP operated with an average feed flow of 1 m3/hr. In total, the 
PSDP shut down for accumulated 45 hr, resulting with an availability of approx. 
96%.

b. The PSDP shut down for accumulated 28.3 hours due to reoccurring “high high 
aeration tank level” alerts. Additionally, there were events that has caused system 
shut down due to low air pressure, calibration, malfunction of the air blowers, etc. 

c. Removal of contaminants:
 Generally, the PSDP treated water met the guaranteed water quality (see 



38







 Table 5 above), save for the TOC values (see the details below).

 Perchlorate and Chlorate – the first FBR functioned efficiently regarding the 
Perchlorate removal. However, since the RDX addition to the PSDP’s inlet was 
added in one stage and without acclimation of the biomass, its viability was 
effected and during the first week of HRCS only partial removal of the 
Perchlorate was reached at the first FBR. The Perchlorate concentration at the 
PSDP’s outlet met the guaranteed water quality value at all time. The Chlorate 
was removed to ND concentrations in the outlet of the first FBR.

 RDX – during the HRCS, the PSDP received RDX enriched groundwater. Due 
to the high loads of RDX, the RDX concentrations in the first FBR outlet were 
higher than the guaranteed water quality value, which led to the necessity of the 
second FBR and GAC filters for meeting the guaranteed water quality value (<1 
μg/l). Additionally, the RDX derivatives MNX, DNX, TNX were all ND in the 